Best Master Furniture”

Assembly Instru ction
| ITEM NO.: YY137-EK/CK

IMPORTANT: PLACE ALL PARTS ON A CLEAN AND SMOOTH
SURFACE SUCH AS A RUG OR CARPETTO
AVOID THE PARTS FROM BEING SCRATCHED
KINDLY FOLLOW THE ADDEMBLY
INSTRUCTIONS STEP
DO NOT TIGHTEN ALL SCREWS UNTIL THE BED

IS FULLY SET-UP
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Parts List

#1 x 1pc
Headboard

#2 x 1pc
Footboard

#3x dpcs(L & R)
| side Ralil

#4 x 2pcs (L & R)
HB leg

#5 » 2pcs
side Rail

#6 x 2pts
FB feet Support leg

#7 % 1set
Slat (13pcs)

#8 x Bpcs
Support leg

#9 x 2pcs
Long side Rail

#10 x 4pcs
Short side Rail

#11 x 2pcs

Support Rail

/1] Tel PN g

Hardware List

R

M #A x 1pc
5 Allen Key 100X35X5
m #B x 1pc 1
Allen Key 100X35X4 |
#C x 4pcs )
Bolt @5/16"X1-1/2" J
#D x 4pcs ]
® Bolt @5/16"X2" y
HE x 2pes )
! Bolt @5/16"X2-1/2" |
#F x 2dpcs 1
O | Botgriarxi-sieny
e 2
P #G x 10pcs
Q'Gf;’ Flat Washer @5M167X15MM
_—
o 3 —,
= #Hx 4pcs
g@ Flat Washer @5/16"X22MM|
.
i #1 x 24pcs \
Ql@ Flat Washer f-}‘!.-'-‘i'}';"-Ein.'L.'.'.'.J
#Jx 14pcs )
X
= s
pring Washer )
e e
@;um:a- #K x 26pcs
i Screw @5/16"X38M
#L x dpcs
T

Boll @5/16"X2-1/4"
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STEP.1 | STEP.2
#Dx 4pcs #Ex 2pcs
#Hx 4pcs #Gx 2pcs #5
#Jx 4pos | #J
5
STEP.3 STEP.4
#Fx16pcs| | [#Fx8pcs
1 #Ix16pcs | | [#1x8pcs
| | S ] e
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STEP.S

A B =

STEP.6

S N TR W
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STEP.7

#K x 26pcs|

s e

STEF.8

o o A

. TR
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